
Revision 105 05.2019

Manual Part No. 168687

SUPER CABMAKER-GP8 & GP8 W/FPS
PARTS LIST

Caution: Read all safety and operating 
instructions before using this equipment. 
This manual MUST accompany the 
equipment at all times.

Barranca Diamond Products, Inc.
1315 Storm Parkway
Torrance, CA  90501
Toll-Free: (800) 630-7682
Phone: (310) 523-5867
Fax: (310) 257-3063
www.barrancadiamond.com



26

 1 

 2 

 3  4 

 5 

 6 

 7 

 8 

 9 

 10 
 11 

 12 

 13 

 14 

 15 

 16 

 17 

 18 

 20 
 21 

 22 

 23  24 

 25 

 26 

 27 

 28 

 29 

    SUPER CABMAKER GP8 			                                  EXPLODED VIEW

Super Cabmaker GP8 Drawing 1 (Both Models) Part # 168077 



27

ITEM DESCRIPTION PART # QTY
1 WASHER, FLAT, SAE, 3/8 150923 4
2 SCREW, SOC HD CAP, 1/4-20 X 1 151049 2
3 SCREW, HEX HD, 5/16-18X1 151743 2
4 WASHER, FLAT, SAE, 5/16 151754 4
5 NUT, HEX, 1/4-20 151893 2
6 WASHER, FLAT, SAE, 1/4 151915 2
7 SCREW, HEX, 3/8-16 X 3/4 153527 4
8 NUT, HEX, NYLK, 5/16-18 158289 2
9 BEARING, 1" W COLLAR, RUBBER 161347 2

10 BRACKET, TOOL REST LH 161442 1
11 NUT, 1-14 LH, THIN HEX 161713 1
12 FITTING, 1/8 MNPT X 3/8 BARB 161991 2
13 COLLAR, 1" SHAFT X 1-1/2" 162310 1
14 BRACKET, TOOL REST RH 166439 1
15 ASSY, POLISH PAD, 8" DOMED, LH 167191 1
16 SHAFT, DRIVE 168076 1
17 TOOL REST 168080 2
18 MOUNTING BASE 168109 1
19 SET, SPACER, GP-8 168114 1
20 SPACER, 0.91, GP8 168114-01 1
21 SPACER, 1.05, GP8 168114-02 1
22 SPACER, 1.11, GP8 168114-03 1
23 SPACER, 4.69, GP8 168114-04 1
24 SPACER, 0.98, GP8 168114-05 1
25 CASTING, TANK, GP-8-COMP 168153 1
26 FLANGE, OUTER, MODIFIED, GP-8 168440 6
27 DRUM, 8X3 RUBBER EXPANDBLE 390008 1
28 WHEEL, 8" BRAZED 80 GRIT 498080 1
29 WHEEL, 8" BRAZED 170 GRIT 498200 1

Super Cabmaker GP8 Drawing 1 (Both Models) Part # 168077 

    SUPER CABMAKER GP8 			                                          PARTS LIST



28

 1 

 2 

 5 

 8 

 9 

 10 

 11 

 13 

 14 

 15 

 18 

 20 

 21 

 22 

 4 

 19 

 23 

 3 

 6 

 7 

 12 

 17 

    SUPER CABMAKER GP8 			                                  EXPLODED VIEW

Super Cabmaker GP8 Drawing 2 (Both Models) Part # 168077 



29

ITEM DESCRIPTION PART # QTY
1 WASHER, FLAT, SAE, 3/8 150923 2
2 WASHER, FLAT, SAE, 1/4 151915 7
3 WASHER, FLAT, SAE, #10 154369 1
4 LABEL, WARNING, READ MANUAL 154398 1
5 NUT, HEX, 10-32 156269 4
6 BARB FITTING 1/8 NPTF 161343 10
7 CROSS, #10-32 161532 1
8 FLAP, WHEEL 161557 3
9 KNOB, 2-1/2 DIA X 3/8-16 161651 2

10 KNOB, RIDGED, GRAY 161652 3
11 SCREW, PAN HEAD PHILLIPS 10-32 X 3/8" 161875 4
12 VALVE, NV25V-B, 10/32F 161989 3
13 VALVE, 1/8NPTFM X 1/4 TUBE 161992 1
14 BRACKET, HOSE MOUNT 162154 3
15 ADAPTOR, MALE PIPE 1/8 NPTF 162315 1
16 TUBING, CLEAR PVC 1/8 X 1/4 (36") 162505 1
17 CLIP, HOSE RETAINER 162511 1
18 SCREW, 1/4-20 X 1/2 SOCKET HEAD CAP 162778 7
19 LABEL, WARNING, SILICA, PROP 65 164202 1
20 WELDMENT, HOOD 168075 1
21 ROD, THREADED 168082 2
22 BD LOGO LABEL 168448 1
23 LABEL, QR CODE BD MANUALS 171239 1

Super Cabmaker GP8 Drawing 2 (Both Models) Part # 168077 

    SUPER CABMAKER GP8 			                                          PARTS LIST



30

 1 

 2 

 3 

 4 

 5 

 9 

 10 

 11 

 12 

 13 

 6 

 7 

 8 
 14 

 15 

    SUPER CABMAKER GP8 			                                  EXPLODED VIEW

Super Cabmaker GP8 Drawing 2 (Both Models) Part # 168077 



31

ITEM DESCRIPTION PART # QTY
1 SCREW, SOC HD CAP, 14-20 X 1 151049 2
2 WASHER, FLAT, SAE, 5/16 151754 4
3 NUT, HEX, 1/4-20 151893 2
4 WASHER, FLAT, SAE, 1/4 151915 2
5 SCREW, 5/16-18 X 5/8 HEX HEAD CAP 153949 4
6 LABEL, CAUTION, RECEPTACLE 154822 1
7 LABEL,NOTICE, MOTOR PROBLEMS 155672 1
8 LABEL, CAUTION, GFCI 155678 1
9 TAG, SERIAL NUMBER, BLANK 157500-RW 1
10 HUB, COUPLING, 1/2" 168179 1
11 HUB, COUPLING, 1" 168180 1
12 COUPLING, SPIDER, L-090 168181 1
13 MOTOR, 1/2 HP 168504 1
14 ASSY, SWITCH BOX, 30A, GP 172836-18 1
15 ASSY, CORD, MOTOR 172839 1

Super Cabmaker GP8 Drawing 2 (Both Models) Part # 168077 

    SUPER CABMAKER GP8 			                                          PARTS LIST



32

 1 

 2 

 3 

 4 

 5 

 6 

 7 

 8 

 9 

 10 
 11 

 12 

 16 

 17  18 

 19 

 20 

    SUPER CABMAKER GP8 			                                  EXPLODED VIEW

Accesories Part # 168077 



33

ITEM DESCRIPTION PART # QTY
1 PAD, POLISHING 8" POLYTEX 1409 3
2 PAD, POLISHING 8", LEATHER 14622 1
3 FITTING, PLASTIC, 1/4 FNPT X 1/4 BARB 128397 1
4 HOSE, VINYL, 1/4X3/8 (6.0') 132951 1
5 PUMP, WATER 115V/60HZ UL/CSA 151271 1
6 CORD, GFCI, 120V 15 AMP 152610 1
7 HOSE, VINYL, 3/8X1/2 (8.0") 156039 1
8 ADHESIVE, 3M DISC, ON-OFF 161323 1
9 OIL, TOOL COOL, 8 OZ 161729 1
10 POLISHING COMPOUND, 01 MICRON 161766 1
11 POLISHING COMPOUND, 02 MICRON 161767 1
12 POLISHING COMPOUND, 2-4 MICRON 161768 1
13 CARTON, 7" DUST SHROUD, PLAIN 166789 1
14 OWNERS MANUAL, GP-8 168687 1
15 CRATE, GP8 HEATREATED 168725 1
16 BELT, 8X3 RESIN 1200 GRIT 398121 1
17 BELT, 8X3 RESIN 3000 GRIT 398300 1
18 BELT, 8X3 RESIN 400 GRIT 398400 1
19 BELT, 8X3 RESIN 600 GRIT 398600 1
20 DRESSING STICK, GREEN 999997 1

Accesories Part # 168077 

    SUPER CABMAKER GP8 			                                          PARTS LIST



34

 1 

 2 

 3 

 4 

 5 

 6 

 7 

 8  9 
 10 

 11 

 12 

 13 
 14 

 22 

 25  26 

 27 

 28 

 29 

 30 

 31 

 15 
 16 

 17 

 18 

 19 

 20 

    SUPER CABMAKER GP8 			                                  EXPLODED VIEW

Accesories Part # 168077-FPS 



35

ITEM DESCRIPTION PART # QTY
1 PAD, POLISHING 8" POLYTEX 1409 3
2 PAD, POLISHING 8", LEATHER 14622 1
3 FITTING, PLASTIC, 1/4 FNPT X 1/4 BARB 128397 1
4 HOSE, VINYL, 1/4X3/8 (6.0') 132951 1
5 PUMP, WATER 115V/60HZ UL/CSA 151271 1
6 CORD, GFCI, 120V 15 AMP 152610 1
7 HOSE, VINYL, 3/8X1/2 (8.0") 156039 1
8 DISC, ELECTROPLATED 7" 70 GRIT 158545 1
9 DIS, ELECTROPLATED 7" 120 GRIT 158546 1

10 ADHESIVE, 3M DISC, ON-OFF 161323 1
11 OIL, TOOL COOL, 8 OZ 161729 1
12 POLISHING COMPOUND, 01 MICRON 161766 1
13 POLISHING COMPOUND, 02 MICRON 161767 1
14 POLISHING COMPOUND, 2-4 MICRON 161768 1
15 RESIN DISC, 7" 220 GIRT 165255 1
16 RESIN DISC, 7" 400 GIRT 165256 1
17 RESIN DISC, 7" 800 GIRT 165257 1
18 RESIN DISC, 7" 1800 GIRT 165258 1
19 RESIN DISC, 7" 3500 GIRT 165259 1
20 RESIN DISC, 7" 8500 GIRT 165260 1
21 CARTON, 7" DUST SHROUD, PLAIN 166789 1
22 ASSY, POLISHING PAD, 8" FLAT, LH 168646 1
23 OWNERS MANUAL, GP-8 168687 1
24 CRATE, GP8 HEATREATED 168725 1
25 ASSY, LOC-LINE MANIFOLD 170547 1
26 TEE, 1/4 HOSE BARB 170562 1
27 BELT, 8X3 RESIN 1200 GRIT 398121 1
28 BELT, 8X3 RESIN 3000 GRIT 398300 1
29 BELT, 8X3 RESIN 400 GRIT 398400 1
30 BELT, 8X3 RESIN 600 GRIT 398600 1
31 DRESSING STICK, GREEN 999997 1

Accesories Part # 168077-FPS 

    SUPER CABMAKER GP8 			                                          PARTS LIST




